|
!
. 1
t

AGENDA FOR 15"
MEETING OF BUILDING &
WORKS COMMITTEE
December 1%, 2011

e

g

o TIONAL INSTITUTE OF TECHNQL@GZ‘“&F
KURUKSHETRA-136119



AGENDA FOR 15 MEETING OF
~ BUILDING & WORKS COMMITTE!]

iy}

&

VENUE : SENATE HALL
' NATIONAL INSTITUTE OF TECHNOLOGY

KURUKSHETRA
DAY : MONDAY
DATE : 19.12.2011
TIME : 11:30 AM




NATIONAL INSTITUTE OF TECHNOLOGY

KURUKSHETRA
CONTENTS

[ITEM NO. DESCRIPTION

15.1 To confirm the minutes of 14 (bpccml) mcctmg of the Hmlclmt? '
& Works Committce held on 17.06.2010

15.2 To report the action taken on the minutes of the 13 mcctmu of |
the Building & Works Committee held on 25.02.2010.

15.3 To report the action taken on thc minutes of the a4 (%pu,ml)- '
[...]
Companies in last 7 years ending last day of month previous to the one in which
applications are invited. _

B 3. The firm should have the experience of operation & maintenance of ETP / STP at his

. credit. '

Notes . Similar works means construction and operation of sewagqe freatment
plan, Effluent Treatment plant/ CETP for Govt. _deptts./ PSUs. Experience
certificates from the Privates parties will not be considered

PR

Tender documents can be had from this office between office hours on all working days upto
28.11.2011 on payment of Rs. 5,000 (Rupees Five Thousand only) non-refundable. in the
form of Demand draft/Pay order in favor of Commissioner, Municipal Corporation of Delhi.
The document is also available on the internet and can be downioaded from the following
}‘ website; hitp.//mcdetenders.com If the document is downloaded from the above website the
L demand draft for the amount payable towards cost of document should be enclosed along
' with the submission of the tender. The demand draft should be drawn in favour of
- Commissioner, MCD from any schedule bank payable at Delhi.  After downloading the

L document, intimation to this effect together with details of address for communicauon.
telephone number and fax number should be sent to Ex. Engineer (M-1I) CLY at the above
address, telephone No. 011-23911708 email ID: ee_miiclz@yahoo.co.in

et e
[

If any information furnished by the applicant is found incorrect at a 1ater stace, he shall be
liable to be debarred from tendering/taking up of work in MCD. The department resernies the
right to verify the particulars furnished by the applicant independently

Conditional Tender are liable to be rejected.



!

i‘.‘—‘)*‘u: l_»,;(»;_‘] o : .- j EoRarre

MUNICIPAL CORPORATION OF DELH!
OFFICE OF THE EXECUTIVE ENGINEER (M)-Il/CI.Z
—=th

7" Floor, 16 Rajpur Road, Civil Lines Delhi-110054
PHONE-011-23811708

No. . Dated
NOTICE INVITING TENDERS

The Ex. Engineer M-Il/CLZ Division, MCD invites on behalf of Commissioner,
MCD, sealed Lump Sum tenders on two envelope system for the following work: -

NIT No. EE-M-II/CLZ/TC/2011-12/67 dated 11.11.2011 Name of Work:- Design.
Supplying, Installation, Testing and Commissioning of 1MLD capacity Effluent Treatment
Plant based on MBBR (Moving Bed Bio-Reactor)technology including operation and

maintenance for 60 months after successful batch reactor (SBR) technology at Hindu
Rao Hospital, Delhi.

Earnest Money Rs. 5.75 Lacs
Time of completion 10-Months.

The tender forms and other details can be obtained from the O/o EE/M-1I/CLZ,
MCD located at 7" floor, Zonal Office Building Rajpura Road, Civil Lines New Delhi on
payment of Rs. 5000/-. The last date of receipt of application to purchase tender form
will be 28.11.2011 up to 15.30 PM.

. Tender documents can be had from this office between office hours on all
working days upto 28.11.2011 on payment of Rs 5,000 (Rupees Five Thousand only)
non-refundable, in the form of Demand draft/Pay order in favor of Commissioner,
Municipal Corporation of Delhi. The document is also available on the internet and can
be downloaded from the following website: hitp://mcdetenders.com If the document is
downloaded from the above website the demand draft for the amount payable towards
cost of document should be enclosed along with the submission of the tender. The
demand draft should be drawn in favour of Commissioner, MCD from any schedule bank
payable at Delhi.

To be published in leading newspaper at all India level.

Ex. Engineer (M-11)/CLZ

- T —

-~
™

&



[ERI

L ML
,. o LT LT D aam fpm
t—j ‘ _sonstricnon ot £ffiuent Treatment PIant al HRH, Dells

MUNICIPAL CORPORATION OF DELH!

Lumpsum Rate Tender

(A) Tender for the work of:- Planning, Desianing and Construction_ 1 MLD ETP on
Moving Bed Bio- Reactor (MBBR) Technology. at Hindu Rao Hospital, Delhi .

i To be submitted by 15.00 hours on ----, ~---- 2011

ii} To be opened in presence of tenderer who may be present at 15.30 hours on
- . -----2011 in the office of Supdt. Engineer Civil Lines zone.

Issued to:

{contractor)
Signature of officer issuing the documents

Designation

Date of Issue:

TENDER

I'We have reed and examined the notice inviting tender, echedules. Specifications
applicable, Drawings & Designs, General Rules and Directions, Conditions of Contract,
clauses of contract, Special conditions, Schedule of Rate & other documenls and Rules
referred to in the conditions of contract and all other contents in the tender
document for the work.

I/We hereby tender for the exscution of the work specified for the Municipal
Commissioner within the time specified in Schedule 'F’, viz, schedule of quantities and in
accordance in all respects with the specifications, designs, drawings and instructions in
writing referred to in Rule-1 of General Rules and Directions and in Clause 11 of the
Conditions of contract and in accordance with such conditions so far as applicable.

We agree to keep the tender open for One Hundred Fifty (150) days from the date of
opening of financial bid thereof and not to make any modifications in its terms and
i conditions A sum of Rs. 5.75 lacs has been deposited in the form of demand draft from a
! scheduled bank as earnest money. If [/ we, fail to furnish the prescribed performance
guarantee within prescribed period, I/we agree that the said MCD Commissioner or his
successors in office shall without prejudice to any other right or remedy, be at. liberty to
forfeit the said earnest money absolutely. Further, if Vwe fail to commence work as
l' ’ specified, l/lwe agree that Municipal Commissioner or his successors in office shall
without prejudice to any other

—_
oo T3

right or remedy, be at liberty to forfeit the said earmnest money absofutely. Further. if I/ we
fail to commence work as specified, l/we agree that Municipal Commissioner or his
successors in office shall without prejudice to any other right or remedy available in law.

EE(M-I1) CL7 4.

.—’)Lf_



:'- .,:»' 7’\'1.-” o ‘ ?Wxﬁ.
JETUTT I T

T

."

Constryetinn-of S
ch RS

=

N
[

e

uent—troatment Plant-at HRH-Deitd

MUNICIPAL CORPORATION OF DELHI
OFFICE OF THE EXECUTIVE ENGINEER (M 1) CLZ
7TH FLOOR ZONAL OFFICE BUILDING,
CIVIL LINES, DLEHI-110 006

NOTICE INVITING TENDER
Sealed super scribed Lump Sum tender is invited by the Executive Engineer (M i) CL

Zone in two Bid system on prescribed forms from specialised firms/companies having
requisite experience and financial capacity for execution of the following work:-

8. Name of Work Earnest Completion
No. Money (Rs. | Period
in Lacs)

Design, Supplying, Instailation, Testing and
Commissioning of IMLD capacity Effluent
Treatment Plant based on MBBR (Moving
1 Bed Bio-Reactor) technology including
operation and maintenance for 60 months
after successful completion of defect linbility
period of 12 months on turnkey basis at
Hindu Rao Hospital, Delhi.

5.78 10 Menths

I. Tenderer who fulfills the following requirements shall be eligible to apply. Jaint
ventiires are not accepted,

The contractor should possess the experience of having successfully
completed in his own name similar works during the last 7 years {ending last day
of the month previous to the one in which tenders are invited) which should be of

the following:-

4 The firm must have executed at least one work of similar nature costing not less than
235 lacs or two works of 176 lacs or three works of 117 lacs.

2. Apart from above the specialized firm should produce the proof having satisfactery
completed ETP/STP costing not less than 117 lacs in Govt. depts./ PSUs / Listed
public Companies in last 7 years ending last day of month previous to the one in which

applications are invited.

3 The firm should have the experience of operation & maintenance of ETP / STP at his
credit.

EE(M-11) CLZ -

-5 —



L

S Lo

.
—
[ )

.. o Y
o Ty . ¢

‘ ' B :ﬂ‘(. ;T{i‘_‘).'t of f\—d(——(:;-ﬁ- L
DEUHIT oo e

Construction of Effluent Treatment Pant at 14RH, Delhi

* e
Y "
4 o]

Name of Work:- Design, Supplying Installation Testing and commissioning of 1mid
capacity Effluent Treatment Plant based on MBBR technology inciuding operation and

maintenance for 60 months after successful completion of defect liability period of 1
months,

BILL OF QUANTITY

S.NO | Description Unit Qty.
A Civil Work
| Screen - chamber . Size:-
1 0.900mx2.5mx1.5m ) and inlet chamber
size Amxdmx2m with (FB Q.6m fas per| m® 43

site  condition ) with over flow provision
MOC :- RCC M25 (Mix Design)

Grit Chamber Size:-

2 4.0mx2.0mx1.5m (FB 0.6m / as per site
condition) m? 17
MOC :- RCC M25 (Mix Design)
Oil & "~ Grease Tank

3 Size- 8 3mx4 Omx1 Am (FRB Q.6m / as per
site cendition) | m® 498
MQC :- RCC M25 (Mix Design)
Lqualisaton Cum Collection Tank

4 Minimum Capacity:- 357CUM
Size:- as  per approved design | p® 357
FB as per site Design

MOC :- RCC M25 (Mix Design)

|5 MBBR /FAB Tank
Minimum Capacity:- 300 CUM | m3 300
Size:- as per approved  design
FB as per approved Design
MOC :- RCC M25 (Mix Design)

6 TUBE SETTLING TANK

Size-6.0X 7.0X3.6 m Size:- as per m? 152
approved design FB as per

approved Design

MOC :- RCC M25 (Mix Design)

7 Chlorine Contact/ Treated Effluent Holding
Tank M 150
Minimum Capacity:- 150m3
Size:- as per approved design
FB as per approved Design
MOC :- RCC M25 (Mix Design)




N

ST

!

f"\ «
ERICARERapEY

FeoN]

Construction of EMuent Treatment Panl al HRH, Delhi

3 A = 3

Stairs, Platforms, Footpath, Providing
Polycarbonate Panels around ETP &
Development of Site etc.

8 Sludge holding tank capacity of 120 m® Mm? 120
MOC RCC M-25 (Mix Design)

9 MCC Room with famed structure of | M? 405
9mx4 .5mx4m with laboratory on one side.

10 - Final treaied “effluent chamber having | M® 300
storage capacity of 300 m*

11 Other Civil Work l.s I.s

TOCTAL of A:-

(In Words)

27—




; %:X e | Free
w1 LHL o e

Construction of Efiuert Trealment Pant al HRH_ Delhi

B ELECTRICAL AND MECHANICAL INSTALLATION

Providing and Laying 185 mm® PVC

1 Armoured 1.1 Kv 3.5 core cable from | meter 410
sub-station OPD Including loop at both
ends

2 Raw effluent sewage submersible Nos. 3

pumps 50 m*/hr at 20 m head MOC
Body Cl, Impellor &shaft SS

3 MediumBar Screen made out of SS No =~ 1
fabrication with 2 nos. cleaning rakes

4 Elecromagnatic Flow Meter No 1

5 Twin Lobe Blower along with Motor
Type of motor:- Twin Rotary Blower
flow-800 m3/hr

Static Head:- 7000 mmwg Nos 3
Power Supply:- 440V, 50Hz

(2 working + 1 stand by)

6 Filter Feed Pump

Type:- Self Priming, Non Clog
Discharge:- 80 Cum/tr
Head:- 45 Mtr Nos.
Partical Handling:- 08mm (min)
RPM:- Ag per Manufacturer

[ ]

Specification MOC Body
&Base Cl, Shaft &
Impellor  SS
Power Supply:- 440 V, 50Hz
7 Sludge Pump (Screw Pumps)
Type:- Self Priming, Non Clog (SP
Series) Discharge:-20
Cum/Hr Head:-
20 Mtr
Partical Handling:- 40 mm (min) Nos 2

RPM:- As per Manufacturer
Specification MOC :-Cl
Power Supply:- 440 V, 50Hz

- 219 -

— 2% —

L

%



B

£T

5

RN |

i

© b T

= DL | 05

Construction of Effluent Treatment Pant al HRH, Delhi

Filter Press size 460x460 mm with 24
plates

no

Multi Grade Filter
Size: 25m Dia, 2.0 m HOS
Filtration Medium: Corse sand for
filtration with graded gravels
MQOC: MS rubber lined
Height of sand Bed:- 1000mm
Face Piping :- MS rubber lined
Operation:~ Autometic with pneumatic
actuator & PLC Control

No

10

Activated Carbon Filter

Size: 2.5m Dia, 2.0 m HOS

Filtration Medium: Activated Carbon
MOC: MS rubber lined

Height of Carbon Bed:- 1200mm
Grade of Carbon:- MVAB0O or Abave
Make:- Geo Miller/ lon Exchange/
Thermax

Face Piping :- MS rubber lined
Operation:- Autometic with pneumatic
actuator & PLC Control

No

11

Air Difuser

Type:- Non Clog with non return valve
Size:- 300mm dia

MOC :-EPDM Membrane Cover

Nos

160

12

Treated Water supply Pum

Type:- Vertical :
Discharge:- 70 Cum/Hr

Head:- 20 Mtr

Partical Handling:- 08mm (min)
RPM:- As per Manufacturer
Specification MOC Top & Base :-Cl &
Impeller:- SS 304 Power
Supply:- 440 V, 50Kz

Nos.

13

Electrical Panel i/c ,cables and wires
.bh meter,

Job

14

APFC Panel

No

15

PLC PANEL and instruments

NO

— 79 —

- 220 -



S DLILH

I e A

§ ;:,' o lﬁl

AT

Constructinn of Effiant Treatmant Pant ul MY, Daihi

16

Tube duck media

Make- pp aqua,mm aqua
Size-1000mmX600mm
Capacity — 44 m3

M3

44

17

Bio pac media/MBBR/FAB Media

Size-22mmX22mm
No of pieces-70,000 o

M3

134

18

Pipe & pipe fittings (G.1 / CPVC)

lot

19

Supplying ,Installation, Testing And
Commissioning Of Effluent Treatment
Plant - '

job

20

Laboratory Equipments

21

Miscellaneous Items
a) Fire Extinquisher 2 Nos.

b)Fire Buckets. 3 Nos.

¢) Safty Chart. 2 Nos.
.y first Aid kit. 1 No.
e) Wheel Barrows. 4 Nos.

Total of B:-

(In Words)

=221 -

SNy



i [ Zy VE{
. ER T TITEANRY fT—:—\‘—"ﬁ‘
Dl LHL | o,
Construction of Effluent Treatment Pant al HRH, Delhi
1
o OPERATION AND MAINTENANCE '
' 1 Operation and maintenance for
a) defect liability period of one year with out
b R spares
£ L b) for fivz years with cost of spares and
[ o chemicals to be used and 5% cumulative
o effect
_ . for first year
for second year |
E for tHird year ;
for fourth year 1
[: for fifth year '
Total .
GRAND TOTAL (A+B+C)
f )
(In quds) it ettt
L
; ”]
Iy
ol
i {} |
Fr

- 222 -

- — & r—






1
'
1
1

/393 G3804d0ud

HOSHG ANIN 'HEH
1V INVId IN3
“PRLV3EL AN3NT

oo

SorweDp A ot 1 o) -
U A AR RSP By -
-59l0N

P L) ) UM VTS 2ot L 1y P

PRCDUC

.20 BY AN H.UTODESK E"‘UCATIONAL P’?ODJCT

Svrs 3l

T 3w GL 25wer

W IEAGER
g

2,62
ey Surz s-\r i
'NCISOERC

33

e LU/ TR0,
VAL ¥ORL PRl L UNG GEVIIMEN.

SLIdNIEL/eNI LY

KOLGROEL /TNIATE AR

KLLROEL/SHhINNC/ 1%

33 ¥ Fidei FPCS HUr :LCcc KINES
INGEZ TTONK, yovre‘ NOh @EHTI NIRRT
. KILENDL /SN TS/ 1%
- SRTVS T3 TN
. 5o )
! AE ONY. B QWS L ~E QNS L AE ONVLS AR ONVLS
+ - + - -
ONNYOH. ( SHAKON, 1 ONDRIN L oNINEDN Z NN |
——— \,
/ \ / \ / .
’ .
| 1 | A
Nnmmn?d : 2 i3 ) b | |4 | B .
- ] | L1 [ N
- __J___ S RN U 8 I N AU SN SN PPN ISP BRI SUp
T ! |
| nR'OS 9XOF [NROSEXDr ARCGS ¥XDT [ CRK'OS yxJF | KWOS #XDr | WAQ3 ¥X04  MR'OS 90! RWOS #x0v | RATOS ¥XJv | TARQS +XIF INn'OS vxa:?wn’cs:.xmtﬂr\"osotx:)r KROSD XD i
yJ i
1 v ]
! 2-dHiie 1-0d Z=dnne L~dAnd . Z-ain 2-dHhid i |
-] e - : y 2~dne 1—dn2 2-gi1d | E-dKi o P !
: e Z-TWves | 1=3uvds | N34T LEEN293 YISHTLL HIYSNVUL < 3 - 1- ne | ivzan | asEnnas -»,;qn ¥INO: SNen !
! oHHon ' [EREN €3_v3aL INIMa | B e 30T | THMOE | ZTIOAD | IR0 | NI ' k| :
! YSUVES | vOLAvES [l e/ves NIS'S/YTS LT/ s T/vie X35/ve | WSS W I/VEE | mTUvES | MOLT/YES | MCE/vER | mowre/vee | mupe/ves | mas e/ves s esves | wou s,
| o B < v | e o ot [ ¥ A s < * L B ‘
il : g
] [< 2 > T ? ‘i! C:q T fo N _']\‘
i 1 H
; I | ! [ !
; L | |
vioi-o} b VT4 :) (5=c} vis—0) vioe=) vet=g) o193 viar-9} WCEI-41 v
, =vec Ij -0 l:, :‘»Vn \~Vs v -Vo =6 = t,,j Vo -ve
$ [ o ¢ w:
' v el el i
' K = 00 IO " I 5| sl %l
3 s 13 a5 Ll X0 Sars
| win xis g "'25‘“? e e e‘g" ‘: se "'gg
8
[ J J :::'.,J e 28 2% L8, 2, 29 .,.EJ ss, s, A ,
L gl mpl om mil mpe mgd o st o= B AT SR T oo
mal = el nalll Wdy L Wdl y? y: [y Yoo/t L
' /e /o Yo/ ‘n/n Yoo Yo /C7 Yoire you/58 \m/n L/ f wsi/me o
A ) W Al " 1 S S —
| CTVELAEN $ A5VHRE Wad 1v73 RN TY @0geT) VU N6 ICIO0 U0 Vol 7008 HX M FOLASTE
e e o e o e o e e e e e e e e e e e e e e e e e e ———— e ————— — —




B . —_ _
Ll |
: . R ]
L DESCRIPTION NOS.. Hotes:-
L1 e e m e '3:‘*"":"‘"""‘ 4
i . ol
_SCREEN/INLETCHAMBER = 't | oo s
1 INFLUENT PUMPS 3 + s g st veresd
' GRIT REMOVAL CHANNEL ! m..u..‘:..:“'"m"‘“”m
L& GREAS IRAP i} nmuwbnm
! Cam.mm.ibuas wa
 MBBRFABTANK ) * A "“’"‘
! TUBE SETTLER TANK i gpgmmnhm .
; 11" onr whevTen seasoresent:
: CLORINE CONTACT TANK ! i, T0BE CONSDERED.
EFFLUENT TRANFER PUMPS 2 ! TeaThISTE
10 MULTIGRADE FILTER ! i ’
L | ACTIVATED CARBON I j ! |
"SLI/DGE HOLDING TANK i ' i
- SLUDGE DRYING BEDS : i ;
SLUDGE PUMP 2 |
MCC. ROOM & LEBORATORY | !
"BLOWERS : 3

g

. WITH 2NOS PUMPS
| FILTER PRESS

"TREATED FFFLUENT CHAMBER |

PROPOSED EFF.!
LLEMT TREATM-
EMT FLAMT AT
HRM, MEW LELF

AT AN Lt

Ca s
&



LLa)

250d PROPOSED SEWER LINE
PERIPHERIAL SEWER LINE